< RAMROD <~

1 580 SERIES
SKID STEER

Parts

Moanvual
[ A TR Y R L R







INTRODUCTION

This manual contains a parts list for your 580 Series Skid Steer Loader. It is divided
into 7 major sections which correspond to the Table of Contents.

The manual does not contain a detailed parts list for the engines as Parts Books are
provided by the respective manufacturers.

When replacement parts are needed for such loader components as engines,
hydraulic/hydrostatic assemblies, operator’'s seat, etc., which are manufactured by
others, we encourage ordering from their respective dealers.

USING THE MANUAL

ITEM
The item number is the identifying number from the illustration.

PART NUMBER

The part numbers that appear in the part number column, are 6 digit numbers by
which the components may be identified and ordered from us.
NSS means Not Sold Separately.

DESCRIPTION

This column contains the name and description of the part. Any part number that
appears in this column, is that of our suppliers. They are there to assist you when otder-
ing parts directly from them.

QUANTITY

This column shows the quantity of each part used on that loader component.

NOTE:

The reference to right-hand and left-hand used throughout this Manual refers to the
position when seated in the operator’'s seat, facing forward.

ORDERING PARTS

When ordering parts from us, be sure to state:
1) Part Number
2) Full Description
3) Quantity Required
4) Loader Model and Serial Number

REVISIONS AND ADDITIONS

When changes are made to the loader, revised pages will be issued. These pages
will bear a more recent date, and are to be inserted in this manual in place of the old one.






TABLE OF CONTENTS

SECTION 1: STRUCTURES

= o 1 TR -~ o 1-1
Roll Over Protective SITUCIUNE . . . . ottt e et et e e e 1-2
Seat, Seat SuppPort and Body CoVEIS . . ..o it ottt e e 1-3
Lift Arm Assembly - Self Levelling ... ... e 1-4
Lift Arm Assembly - Non Self Levelling .. ... i e e 1-5

SECTION 2: CONTROLS

SHEEriNG SO0l LBVEIS . o ottt i et et e et et e e e e e 241
Foot Pedals and LiNKages . . .. .o v ittt e ettt bt e it et e 2-2
Parking Brake Assembly . ... .o e et 3-3

SECTION 3: ENGINE SYSTEMS

E T3 g 112 O U PP 31
Engine Frame Assembly and Throttle Control ... ... i 3-2
Diesel Engine - KUubota V1802-B. . ... . i it e it ittt et 3-4

SECTION 4: DRIVE TRAIN

Hydrostalic Drive CitCUIt . .. ..o i e et e e e i e b e s s et s 4-1
Final Drive Assembly . .. ..ot i e e e e e e e e 4.2
B =Tt 5o R T 4-3
Hydrostatic PUmp RIH . .. o i i e e e e e 4-4
Hydrostatic PUmD L/H . ..o it e e i i e e e e 4-5
WHEEIS BN TIBS . . ottt ettt ettt et ettt et e e e e 4-6

SECTION 5: HYDRAULICS

Hydraulic Circuit; Lines and Cylinders .. ... ... i e i e e 5-1
Hydraulic Circuit; Gear Pump, Cooler and Hose Assemblies .......... ... .. .o ity 5-2
[T (=10 [T =TVl ¥y 2 I 5.3
Hydraulic System Filers .. ... ittt i e e ettt et ettt e ta e s 5-4
Lift Hydraulic Cylngers ... vt o et e et e e e e e e 55
Tilt Hydraulic Cylinders - Self Levelling . . ... i i it i it i e aes 58
Tilt Hydraulic Cylinders - Non Self Levelling . .. ... .. i i i et i e 5-7
Hydraulic Control Valve . . ..o ittt e et e et e 5-8

SECTION 6: ELECTRICAL

Gas Engine Electrical CirCuit . . . . ...t i e e e e e 6-1
Instrument Panel - Gas ENging . ..o ittt ettt et et e b e i 6-2
Diesel Engine Electrical CirCUIt . . ... .t ittt i e it et e r et i 6-3
Instrument Panel - Diesel ENGINe ... ... ittt i i e i e e e i s 6-4

SECTION 7: DECALS
[ =Tot= T I I Yo { (o T O O 7-1






SECTION 1
STRUCTURES



Wi









BODY 1-1
r )
Item No. Part No. Description Qty.
1 510399 Body . ... . e e e 1
2 510377 Rear Door . . . . .. . i e e 1
3 510331 Plate,Body Center . . . ... ... ittt i e e inne 1
4 510274 FootGuard . . ... .. i i e e 1
5 510384 ChainCaseCover, Left . . ... . ... ... ... .. .. .. ..., 1
8 510385 ChainCaseCover, Right . . . . ...... ... ... .. ... .. 1
7 510392 Cover,Chainlnspection . ........... ... ... 4
B 165613 Gasket, InspectionCover ... ... .. .. vt it nnnnnnns 4
2] 510247 Pin,RearDoor — Left. . ...... ... ... 0 i rnnn 2
10 510245 Pin,RearDoor — Right . ... ... ... ... .. . iy 2
12 122961 Plug, Tank Port .. . oo i ittt i i e e 4
13 122982 SightGlass . . . .o v i e e e e 1
17 510061 =T - T 2
19 115919 Bearing, Ball . . ... .. ... .. . . e e 4
20 102103 Bolt, Hex. Head — 5/8"" x2% " —UNC .. ................ 4
21 102613 Flatwasher — B/8" ... ... .. . i i i i iee e 20
22 510346 Bushing, FrameRoller. . . . .. ... ... ... . . i i 4
23 102594 Lockwasher — 6/B" . . ... ... . it e i 4
24 102540 Hex.Nut— 5/8" — UNC ... ...... ... iitnerenn. 2
25 101950 Bolt,Hex. Head — 8/16"" x 1" —UNC ........ ... ..... 44
26 102608 Flatwasher — 5/16" . ... ... . . . i it et 30
27 102589 Lockwasher — 5/16" . . . . .. ... . it e 44
28 102520 Hex. Nut — 5/16" — UNC........... ... .. 18
\. J

2-90



ROLL OVER PROTECTIVE STRUCTURE

1-2




ROLL OVER PROTECTIVE STRUCTURE 1-2
- ™)
Item No. Part No. Description Qty.
1 512060 Roll Over Protection Structure . ... . ... .. v v v i v i v e innn.. 1
2 512003 LoCk Pin . . o s e e e e e 2
3 510485 InstrumentPanel . . ... ... i e 1
4 179044 LampandHousingKit. . .. ...... .. .. ... .. 3
5 102053 Bolt, Hex. Head — 1/2""UNCx 2" LG. ...... ... .. ..., 6
6 102582 Lockwasher — 1/27 . .. i i e e 10
7 102535 Hex. Nut — 1727 UNC ... . e e e e et e 10
8 1020562 Bolt, Hex. Head 1/2"" UNCx 1 1/2"LG. .. ... ... . ... .... 4
2] 102607 Flatwasher — 1/4" . .. .. e i e e e e e 4
10 102588 Lockwasher — 174" . . . ittt i i et e e e e e 4
11 102923 Bolt, Hex. Head 1/4"" UNC x3/4" LG. . .. .. .. v v i v v .. 4
12 N.S.S. SWivel Base ... ... . e e e 3
13 102642 Flatwasher, Special . . ....... ... ... . ... 3
14 102962 Bolt, Hex. Head — 5/16"' x 1 1/2"UNC .. ............... 2
15 102589 Lockwasher — B/ 16" . .. . ittt e e e e e e 2
16 102608 Flatwasher — B/ 16" . .. ... . i it e i 2
\. _J

2-80



SEAT, SEAT SUPPORT AND BODY COVERS

1-3




SEAT, SEAT SUPPORT AND BODY COVERS 1-3
4 Y
Item No. Part No. Description Qty.
1 178000 Operators Seat (Arm Rests-Optional) . . ................. 1
2 510273 Plate, SBat . .. . . ittt e e e e e 1
3 510270 Clip,RearSeat . ........ ... ittt ennennennnnnn 1
4 510069 CrossChannel, Front . . ... .. ... i inennnn 1
5 179001 SeatBelt Assembly .. ... . e 1
6 514176 [ U1 = 1
7 514177 Pivot—BrakeCable . . . . . . .. ... .. i i e 1
8 102950 Bolt, Hex. Head — 5/16" ' x 1""UNC .. ... ............... 4
9 102952 Bolt, Hex. Head — 5/16" ' x T 1/2"UNC .. ... ..... ... ... 6
10 102056 Bolt, Hex. Head — 1/2"" x3""UNC ... .................. 2
11 102589 Lockwasher — B/16" . . . . .. .. . i i e e e 12
12 102520 Hex.Nut — 6/16” UNC ... ...... . ... . .. 14
i3 102523 WingNut = 5/18"UNC . ... ... ittt aenns 2
14 102592 Lockwasher — 172" @ ... iv i ittt e e e e 2
15 1025356 Hex.Nut — 1/2 UNC . ... . ... . ittt 2
16 102058 Bolt, Hex. Head 1/2"”" x4 LG. —UNC .................. 1
17 102537 Locknut, 1/2 UNC ... ... .. . i et iennenas 1
— J

2-90






&

DNTIATT 47135 - ATaWISSY INBY LN

Ll 8






LIFT ARM ASSEMBLY 1-4
2 N
Item No. Part No. Description Qty.
1 510170 LIt AmMFrame ... .0 i i e it et e et e 4
2 5101956 Bellorank . ... cvv it e e e e e e 2
4 510199 Levelling Arm .« ottt it e e e e et e e e e 2
] 510210 FrontMount Frame .. .. . v ittt ittt e e m et v eannn 1
7 126374 Lift Cylinder, Left (RamR2 - 25RS-29.13L) .. ... ......... 1
8 126375 Lift Cylinder, Right (Ram R2-25RS-28.13R) ... .......... 1
9 126376 Tilt Cylinder, Left (Ram R2 - 25RS-14.751L) .............. 1
10 126377 Tilt Cylinder, Right (RamR2-25RS-14.75R) ............. 1
11 510420 Locktooth, Left . ... ... . . i i ittt e e 1
12 510421 Locktooth, Right . . ... ... ... @i et ie i 1
13 510234 Lever, Attachmentlock . Left. .. ..................... 1
14 510235 Lever, AttachmentLock . Right . . ..................... 1
16 510233 SolidLink, Locktooth . . ... ... ... ... 2
16 510236 Lock SpringBolt ... .. ... ... . i e e, 2
17 510206 Pin,Bellerank . ... .. ... ... ittt 4
18 5103256 Pin, Rear Arm and CylinderMounting ................... 6
19 510497 Pin, TitCylinderMounting . .......... .. ..., 4
20 510498 Pin, Front FrameMounting . ... ... ... ... ..ot 2
21 707139 Pin, FrontCylinderMounting . ... ............ ......... 2
22 105573 Spring, OverCenterLlock .............. ..., 2
23 102050 Bolt, Hex. Head — 1-1/2.2""x1-1/4"" = UNC ............. 4
24 102537 Locknut, Hex, — 1/2"" — UNC . . .. ... ... . i iieneen. &
25 101954 Bolt, Hex. Head — 5/16""x2"" —UNC .. ................ 16
26 102767 CotterPin — 5/16" " x 2-1/4" . . . . . . ... i 2
27 122788 Grease Nipple — 1/4" — UNF45° . . ... ... ... ........... 10
28 102521 Locknut, Hex. — 5/168" — UNC . . ........ .o 16
9 y

2-90



bl



LIFT ARM ASSEMBLY - NON SELF LEVELING

1-5







LIFT ARM ASSEMBLY - NON SELF LEVELING 1-6
~ ~
Item No. Part No. Description Qty.
1 510402 Lift Arm Frame . . .. e e e e e e e 1
2 510416 FrontMount Frame .. ... ... . ittt it ittt e e 1
3 126374 Lift Cylinder, Left{(RamR2-26R5-28.13L) .............. 1
4 126375 Lift Cylinder, Right (RamR2 - 25RS-29.13R) . ... ......... 1
5 126360 Tilt Cylinder, Left (RamR2-285RS-18.7L) ............... 1
5] 126361 Tilt Cylinder, Right{(RamR2-25RS-18.7R) .............. 1
7 510420 Locktooth, Left . . ... .. i e et et e et 1
8 510421 Locktooth, Right . .. ... ... .. . . i i i, 1
9 510234 Lever, AttachmentLock-Left . ............. ... ... ... 1
10 510235 Lever, AttachmentLock-Right . ...................... 1
11 510233 SolidLlink, Locktooth .. ..... ... ... 2
12 510236 Lock Spring Bolt . .. ... . i e e e 2
13 510325 Pin, Rear Arm and CylinderMounting ................... 4
14 510497 Pin, FrontMountFrame . ... ... ... ..t nnnnenas 4
15 707139 Pin, Tilt Cylinder Barrel and Front Lift Cylinder Miount. .. ...... 4
16 105573 Spring, OverCentrelock ............. ... ... .. ...... 2
17 102050 Bolt, Hex, Head — 1/2"" x1-1/4" — UNC ................ 4
18 102537 Locknut, Hex. — 1/2"" = UNC . .. ... .. it 6
19 101964 Bolt, Hex. Head — 5/16"" x2" — UNC ... ............... 12
20 122788 Grease Nipple — 1/4"" —UNF45°) . . ... ... . . vn.. 4
21 102521 Locknut, Hex. — 5/16"" —UNC . . .. ... ... . ..., 12
G y

2-80






SECTION 2
CONTROLS



STEERING CONTROL LEVERS

2-1




STEERING CONTROL LEVERS 2-1
4 Y
Item No.| Part No. Description Qty.

1 510452 Pumplever, Left.. ... it i i 1
2 510455 PumpLever, Right. .. ...ttt 1
3 510456 Lever Cluster, Left. . .. ..ottt i it iarnecneinnnnann 1

+ 4 510462 Lever Cluster, Right. ... ..ottt it 1
5 510463 Controls Shaft .o v v it i i e i et i et e 1
6 510379 Collar ©/w SBL SCIBWS. « v o vttt e v e e meeeree e evavasaaannan 2
7 510581 Control Handle, Left ... ... 0ttt iiiiniaeanns 1
8 510580 Control Handle, Right . . - . .o e oot i ess 1
2] 510470 Frame, Neutral Control . .. ..t oveee it ieennetnnennans 2
10 510473 Piston, Neutral Control . ... ..o i iii i e i ians 4
11 105574 Spring, Centering. . oo oo vierevninneeannansssnaansoenns 2
12 179002 Shock Absorber, Cylinder .. ....... i iiiineninnn. 2
13 510475 Base, Controls ..« . it it nen i it 2
14 102598 Lockwasher — 778" B ..ttt iie i et esceeesnartrannnes 2
15 510480 Pump Rod, Left. ... .o ii i i i i 2
16 510478 PumpRod, Right.. .. ...ciii i i e 2
17 115866 Ball Joint, Rod End — (Female — 3/8" Dia. — 24 UNF) ....... 10
18 117008 Hydrostatic Pump, LeftSideDrive ......... ... ..ot 1
19 117007 Hydrostatic Pump, RightSideDrive . ........ ... . ... ... 1
20 153350 Handle Grip— (Rubber). . ..ot 2
21 512056 Bushing, Shock Absorber . . ..... ... .. .. it 2
22 102002 Bolt, Hex Head — (3/8”" — 16 UNC x 1-1/2" Lg.) ......c.tt. 8
23 102003 Bolt, Hex Head — (3/8" — 16 UNCx 2" Lg.)................ 2
24 102005 Bolt, Hex Head — (3/8" — 16 UNC x 3" Lg.)......... ..ot 2
25 102019 Bolt, Hex Head — {3/8"" — 24 UNF x6" Lg.)...........v ..., 2
26 102050 Bolt, Hex Head — (1/2"" — 13UNC x 1-1/4” Lg.). . . . e oo v ot 2
27 102609 Flatwasher — {3/8" . . o v et i i et teiieiaeienesssntnnns 10
28 102590 Lockwasher — {3/8 . .o v v ittt e e e et cinsnsrnaens 8
29 102592 Lockwasher — {172 ) . v it ittt it i na et ensnanas 2
30 102525 Hex Nut—{3/8" =16 UNC) ... ... ciiir i i iiiannens 6
31 102536 Locknut, Hex — (3/8" — 16 UNC). .......evv i i, 10
32 1025628 JamNut, Hex —(3/8"" — 24 UNF) .. ... .iiiiiiiiieinene 14
33 102535 Hex Nut — (1/2" —13UNC) .. ..o e i 2
34 1025658 Slotted Nut, Hex — (7/8"" — 14 UNF) . ... .. .coivinenvn... 2
356 122788 Grease Nipple — (1/4" — 28 UNF — 45 Degrees) . ..........., 2
36 102760 Cotter Pin — {3/16” Dia. — 1-1/2" Lg.} . v v e oo e e 2
37 102006 Bolt, Hex. Head — (3/8"" — 16 UNCx 3 1/2""LG.} . .......... 2
38 102760 CotterPin, 3/16" x 1 1/2" LG, ... ... o v i i 2

2-30






FOOT PEDALS AND LINKAGES

2-2







FOOT PEDALS AND LINKAGES 2-2

f N
item No. Part No. Dascription Qty.
1 510251 s Yo o - - 1
2 510640 PedalRight . . . . .. ... . i i i i e 2
3 510639 Padal Left . . .. ot it e e e e e e e 1
4 127263 LeftControlCable .. .... ... ... it ieiienn 1
5 127262 RightControlCable . ........... ... . . . ... iiin... 2
6 510267 Shaft, Pedal . ....... ittt et ee et 1
8 514170 Valve Lock . . . . oot e e e e e e e 1
10 512000 Valve Mt Plate . ..o it r e e it e e e e 1
11 127121 Control Valve . .. .. ... .. ittt et e e 1
12 514160 HydraulicLock Arm . . ... ... . ettt i 1
13 514161 PIVOL PlatE . . . . . i e e e e e e e 1
14 514175 PIVOLPIPE . . vt i i e e e e e e 2
15 514167 Over Center AT &+ . o it it e it e e e e 1
16 514181 OperatorHandie . ............ . ... 0o 2
17 151211 OperatorHandieCover . . . ... ... ... iiininnen.. 2
18 115856 Clevis Yoke c/w Clevis Pinand CotterPin. . . ... ........... 2
19 127264 ClBVIS & v ittt st ittt e e et e e e 3
20 127259 Clevis{Control Valve) . . .. ... ... ittt 3
21 105576 Spring, Compression . ... .ottt e e 2
23 151110 07T o 2
24 510256 Shaft,Pedal .. ..... .0t e e 1
25 102757 CotterPin — 1/168"" X 3/4" LG, . ... ittt ie it 3
26 102760 CotterPin — 3/16" X1 1/27 . .. it i e et e e 4
27 102764 CotterPin — 1/8" X 1" . i ittt i e e e e et et s e 2
28 115858 Clevis Pin — 1/4" x 3/4" LG, .. .. ittt et s e ans 3
29 115857 ClevisPin — 3/8" X 1" LG, .. . ittt it ittt i iiaeeenn 2
30 519163 Antirotation Angles . .. .. ... .. i e e 2
31 122787 GreaseNipple ... .... ... . it i, 3
33 101924 Bolt, Hex.Head — 1/4"" x1 1/4" . . . ... i it it i i i e 3
35 101951 Bolt, Hex. Head — 5/16"" x11/4”" UNC ..............c.. 6
36 101954 Bolt, Hex.Head — 5/16" x 2" UNC . ...... ... ... 2
37 101995 Bolt, Hex.Head — 3/8" " x 1" UNF . ........... 0 i ro.. 1
39 102001 Bolt, Hex.Head — 3/8" x 1" UNC ... ..... ... ... 3
40 102589 Lockwasher — B/16" 7 @ . . . .. ittt e 6
41 102590 Lockwasher — 378 B .. .. . i i i e 1

42

43 102608 Flatwasher — 5/167 @ . . .. oo i i i et et et e e 6
44 102609 Flatwasher — 3/8" B . ... v it it e e e e 1
45 102611 Flatwasher — 172 @ . ... .. i e e 4
46 102522 JamNut— 8/16" UNF .. ... it i e e e 3
47 102516 Locknut — 1/4 " UNC . . ... .. i i e e i et 3
48 102520 Hex.Nut— B/1B" UNC . ... ... . ittt e s 2
49 102526 Locknut — 3/8 7 UNC . . . . . i e et e e 3

L Y,

2-30






SADVINIT ANY STv03d 1004 ve-e






FOOT PEDALS AND LINKAGES 2-2A
4 N
Item No. Part No. Description Qty.
1 510176 FootPlate. . ... ... .. ..ttt ittt it 1
2 510640 PedalRight . . . . ... . . i e e e 1
3 510639 Pedal Left . . .. oo i e et i e e e e 1
4 127263 LeftControlCable . ... ..... . 0 i i ]
5 127262 RightControlCable ....... ... . .. i 1
5] 512033 AuxiliaryHandle .. ... ... .. i e e 1
7 512034 AuxiliaryPushRod . . . .. . o o e e 1
8 512030 AuxiliaryHand LeverPlate ., . . . . .. . ... .. . e 1
g 514170 Valve Lock ... . . . e e 1
10 512000 Valve MountPlate . . .. v vttt et ettt 1
11 127121 ControlValve . ... ... i it i et et e et e saaan 1
12 514160 HydraulicLock Arm . . . ... ... ... ... . i, 1
13 514161 PivotPlate . ... e e e e 1
14 514175 PivotPipe . . . . . e e e e 2
15 514167 Over Center A & . ottt et e et e e e e 1
16 514181 OperatorHandle ... .. ... ... .. ittt 2
17 181211 OperatorHandleCover . . ...... ..ttt it iirnnnns 2
18 115856 Clevis Yokec/w ClevisPinand CotterPin. . . .............. 2
19 127264 Clavis . .. e e e 2
20 127259 Clevis (Contral Valve) . . ... .. .. i it ittt i e 2
21 105576 Spring, Compression ............. ... 2
22 151208 Rubber Grip ... ... i e 1
23 151110 0 T 2
24 510256 Shaft,Pedal ...... ... ittt 2
25 102757 CotterPin — 1/168" x3/4"" LG, . ... ... i, 2
26 102760 CotterPin — 3/1687 x 1 112" . ... i i i et i 4
27 102764 Cotter Pin — 178 % 17 . o i e i i i e e s v e s s 3
28 115858 ClevisPin — 1/4" x 314" LG, . ... ... i nneneas 2
29 115857 ClevisPin — 3/8" x 17 LG, ... .. ittt tie e, 2
30 514163 Antirotation Angles . . ........ ... ... e 2
31 122787 GreaseNipple ... ... ... . . . e 2
32
33 101924 Bolt, Hex. Head — 1/4' ' x 1 1/4" .. ... ... .. .. 2
35 101851 Bolt, Hex. Head — 5/16"' x11/4"UNC ................. 6
36 101854 Bolt, Hex. Head — 85/16" ' x2""UNC . ... ............. ... 2
37 101895 Bolt, Hex. Head — 3/8"”" x1"”"UNF . ............ ... 1
38 102051 Bolt, Hex. Head — 1/2"" x 1 1/2" . . ... ... i 1
39 102001 Bolt, Hex. Head — 3/8" X 1"UNC .. ... ....... ... 3
40 102689 Lockwasher — 5/16° @ .. ... . &
41 102590 Lockwasher — 3/8 @ . ... .. it 1
42
43 102608 Flatwasher — 5/16° @ . .. o0ttt et et ettt eie e 8
44 102609 Flatwasher — 3/8" @ . . . . .0ttt it e et e 1
45 102611 Flatwasher — 172" @ . . ... it e e e 5
46 102522 JamNut—8/16" " UNF . .. ... ... ittt it i et e 2
47 102516 Locknut — 1/4  UNC . . ... . i i e rae e aens 3
48 102520 Hex. Nut — 5/168" UNC ... .. . i it ereeeen, 4
49 102526 Eocknut — 3/8  UNC . ., .. . i et it i e 3
\ J

2-90



PARKING BRAKE ASSEMBLY

2-3




PARKING BRAKE ASSEMBLY 2-3
~ N\
Item No. Part No. Description Qty.
1 141036 DiscBrake ........ ... e 2
2 115922 Bushing, Split Tapered c¢/w Cap ScrewsandKey . .. ......... 2
3 510120 Key,DiscHub .. . ... ... ... .. .. .. 2
4 115927 Caliperkit . ..... ... . . i e 2
5 102059 Bolt, Hex. Head — 1/2""UNC x4 1/2"LG.. .. ............. 4
6 512053 DiscBrakeMount . .. ..., ...ttt i, 2
7
8 102415 Clamp—1/4"Dia.Cable .............. ..., 2
g 127265 Cable, Brake — 1/4"' Dia. x 120”LG. . ........ .. ... 1
10 520150 BrakeCable GuideClamp . .......... .. ..., 2
11 520151 Roller,BrakeCable . . . . . ....... ... ... ... ... .. .. . ... 2
12 102403 EyeBolt — 1/2" @ x 2" LG. .. .o oo e e e 2
13 514177 Pivot,BrakeCable .. ... ... .. .. i 1
14 514189 Brake Puiley ... ... ... . e 1
15 115857 Clevis Pin . . ..o e e
16 115856 Clevis Yoke c/w Clevis Pinand CotterPin. . .. ............. 1
17 514187 Brake Link . ... ... ... e 1
18 514175 PivotPipe,LeftHand .. .. .. ... .. .. ... . ... ... ... 1
19 510331 CenterPlate . ... .. ... ittt i 1
20 102053 Bolt, Hex. Head — 1/2""UNCx 2" LG. ...... ... cuu.... 2
21 102059 Bolt, Hex. Head — 5/8"”" UNCx2 1/2”LG.. ... .. ... . .. 1
22 102540 Hex.Nut — 5/8" UNC .. ..., ... . . i 1
23 102537 Locknut — 172 UNC . .. ... i e e e e e e 9
24 102609 Flatwasher — 3/8" @ . . ... vt et et 1
25 102781 HairpinCotter — 1/8" B . . .. .o v i it e e et 1
26 102760 Cotter Pin — 1/8" X 1" . . .. i e e e e 1
27 102592 Lockwasher — 172" @ . ... it e 1
28 102056 Bolt, Hex, Head — 1/2" UNC x 3" ... ... . it 1
29 102611 Flatwasher — 172" @ . . ... . ..o 2
30 514181 OperatorHandle ... .......... ... umnnnnn. 2
31 151211 OperatorMandleCover . . ..., ... ... i, 2
32 151110 Cap . e e 2
33 102535 Hex.Nut — 1/2"UNC ... .. ... .. . . i 3
34 1020568 Bolt, Hex. Head — 1/2"”" x4 LG.—UNC. . ... ............ 1
35 514176 Roller. . ... e e e 1
36 105573 SPIING . e e e 1
\. Wy

2-90






SECTION 3
ENGINE SYSTEMS






GAS ENGINE FORD £SG423

31

®
>
kS SN P
N / s VL
\\\ E .,9
\‘\

RN X
P et N7

7,

& s E)’
/ rs
f @







GAS ENGINE 3-1
r —)
[tern No. Part No. Description Oty.
1 511001 Engine Frame ... ..., it iiiei et ie it aasaans 1
2 117091 =T [ el O G 155 50 DG 0 1 5 5 S 55 S B B 0 s e S 1
3 117008 Hydrostatic Pump, LeftSideDrive ........ ... ... ... ..... 1
4 117007 Hydrostatic Pump, Right Side Drive . ... ..o, 1
b - (- 1
6 Fuel Filter. ... o i it er i et e e 1
7 179006 Battery, 12 Volt . ... it it et et e 1
8 Regulator, Voltage ............c..iiiiiiieiannrnonnnn 1
9 Muffler ...t i i i et e 1
10 Pipe, EXhaust . ... ... .ttt it 1
11 Strap, MufflerSupport .....coo vt vi i i e [
12 Support, Muffler . ..o ii it i e e i e 1
13 Collar, EXhaust . ... .t ivr et et iecenertenateaanans 1
14 Flange, Exhaust Pipe . ... ... ittt eneiaann e 1
15 102427 Clamp, Muffler — (2-1/4" U-Clamp Assembly} .............. 2
16 o T L= I 11 1
17 Bracket, MufflerSupport. . ... .. i it e 1
18 107445 Studs — (M10—1.5x5B0) ...t iiie e 2
19 EnginePlate, Rear . ... .....c.iiiiiniininnnnnnronnanannn 1
20 115129 Disc Adaptor, Pump Drive. .. ... v iiiiie i i 1
21 Housing, F/WPump Adaptor. . . ....civentineninniananss 1
22 Bracket, Regulator Mount . .. ... ..ot iiieiiieionnnas 1
23 117016 Housing, Air Cleaner (c/wElement). .. .................... 1
24 117047 L] =Y < N T 1
25 Hose, AirCleanerto AirHorn . . . vttt i ittt et v e ciannes 1
26 123296 Clamp, Air Hose and RadiatorHose. . ... .. ... cccvvin e 6
27 123305 Clamp{Worm Gear). .. ... .. ittt it ie i et itanttnannas 4
28 T ol o = o T 1
29 Oil Filter (Motorcraft FL-13). .. . ... o i e 1
30 Radiator, Engine ... ... ittt ieiiii i 1
31 117015 DrainCock, Radiator. . .. ..o v et ii e e e cieea e iane 1
32 Radiator Hose, Upper . ... ittt it iiiiannaeen 1
33 Radiator Hose, LOWEr ... ... ...t eteer e neeannanssns 1
34 Strap, Rubber{solator.......ccoiiiinierecnnernnacnaenss 2
35 Retainer, Radiator. . . ... ..ottt t i it cn e saasans 1
36 Bracket, Radiator Support. . . ... oot i iii i ettt it 1
37 510443 Plate, Battery Carrier. ... .. ..o vt iiinnnnverearnoncssnnns 1
38 510486 Strap, Battery Hold Down . . . .. ... .t e e e 1
39 117010 Mount, Engine Isolator. . . .. ..o it ie it ittt ia i iaan ey 3
40 510482 Bracket, PumpMount .. ... ... . it 1
41 Bracket, EngineMount— Left...........co oot 1
42 _ Bracket, Engine Mount—Right. . ........... ... ..o, 1
43 510483 Lock Bolt, Engine Retainer . ... .ooiivitiinnnnnnnnananas 2
44 510447 Handle, Throttle .. .. cvvttin e irer e inatcinnanannnsns 1
45 117028 Knob, Throttle ..ovu vttt et ie i i e i ee e innnnnanas 1
46 153352 Fibrewasher. ...........cciiiiiiitiin it ionannneens 1
47 511058 Rod, TArottle .......oiterinvncrnnnseeaeasannnesessans 1
48 115854 Clevis Yoke — {c/wPinand CotterPin} ... . ......... .00 us 1
49 101950 Bolt, Hex Head — (5/16" — 1B UNCx 1" Lg.}. .. vevn v vannn. 11
50 101959 Bolt, Hex Head — (5/16" x 1B UNC x 3/4" Lg.} ............. 6
\_ J




3-2 GAS ENGINE

4 N

Item No.] Part No. Description QOty.
51 102001 Bolt, Hex Head — (3/8" — 16 UNC x 1" Lg.) ....... oo ... 6
52 102002 Bolt, Hex Head — (3/8" — 16 UNC x 1-1/2" Lg.} . ......o.... 9
53 102017 Bolt, Hex Head — (3/8”" — 16 UNC x 2-1/4" La.} ... ... . ..... 1
b4 102022 Bolt, Hex Head — (7/16" — T4 UNC x 1" La). .o oo ennn .. 6
55 102040 Bolt, Machine Square Neck — {7/16” — 14 UNC x 1" Lg.} ..... 2
56 102050 Bolt, Hex Head — (1/2" — 13UNC x 1-1/4" Lg.) ............ 10
57 102607 Flatwasher — (174" Dia.) . oo oo oo it e et e e i ce e 3
58 102609 Flatwasher — (3/8" Dia.) .. ..ot it et eeeanns 2
59 102641 Flatwasher — (3/8" Dia. — ExtraHeavy).........cc0uvin... 1
60 102611 Flatwasher — (1/27 Dia.) . ..o oo e e e e e e 2
61 107023 Flatwasher — (16 mmDia.} . ...t i, 4
62 102588 Lockwasher — (174" ). ... it et e 2
63 102589 Lockwasher — (B/16" ). ..t in it it e it e ie e eans 19
64 102590 Lockwasher — {3/8" ). .. oottt et e e e e 20
65 102591 Lackwasher — {7/16" ). oot ittt e ettt ennne s 8
66 102592 Lockwasher — {172 ). . . it e e i et e ee s 10
67 107073 Lockwasher — (16 mm) ... ...cviiiiiiiie e i 4
68 102603 Lockwasher — {11/16" — ExtraHeavy}. ... .......ccvuvunnn 1
69 102527 Hex Nut—{1/4" —28UNC). ... ... ..ottt iie e 2
70 102520 Hex Nut — (5/168" — 18 UNC). . . oo v i ir et e iiiae e 5
71 102625 Hex Nut — (3/8" — 168 UNC). ...ttt r e an 10
72 102530 Hex Nut — (7/16" — TAUNC) . . oot iie it ittt et ee e v 2
73 102535 Hex Nut — (172" — 13 UNC) . . ...t it cneinn e 8
74 107123 Hex Nut — (M16 — 2.0) .. ... ii ittt ii e e e et eneaans 6
75 1071565 Locknut — (MTO — 1.5) .. v ittt et et e e cannas 2
76 102758 Cotter Pin — (3/32" Dia. x /4" Lg.) oo oo e e iie e eeans s 1
77 117024 Choke Cable Kit = (Push - Pull) . .. ..o vt et e e e e eneanss 1
78 Radiator Capiaiiiaii . 0 5 5 o oW e oo JEB o o et Bn o = mopmin o 1
78 L€ Lo = T 1
80 E Y =T o 1
81 L0 T T o T 1
82 FanBelt Alternator . .........0 .0 ' eirnnnnennns. 1
83 Cooling Fan, Pusher. . .....ooiiiiiniiii it iieennns 1
84 115946 S0lENOId, Starter . ... it i e 1
85 Spark PIug {AGR 22-HC} . ... .o i it ie i et ii et eiannnnn 4
86 Spark Plug — (Optional} {AGR 32-LC)....ovvvviininnnnn, 4
87 115948 TROIMNOSTAE 5 it it « v v o S5 0 0 v 0 o u e o wite » wiEiaimiiisn, Ealn iic. 1
88 122801 Bushing, Pipe — (3/4" — 1/4" NPT} .o v vivirin i inennenns 1
89 124703 Elbow, Street — (1/4” NPT} . ... ivvirii i it ir e nns 1
80 124711 Valve, Fuel Shutoff . ...t e i et e e et e nns 1
91 124712 Coupler — (NPTFtoHose). . ...t iininnnnnn 1
92 123184 Clamps, Hose — {1/2” Adjustable) . ... ....oiiv i i 2
93 1633561 Fuel Line Hose, Rubber. . ... v it iiii it e e et nisnsanns 1

Y y

2-90



DIESEL ENGINE, KUBOTA V 1502-B

3-4







DIESEL ENGINE, KUBOTA V 1902-B 3-5
r ™
item No. Part No. Description Qty.
1 514001 EngineFrame .. ....... .. i e, 1
2 117030 ENQing .. ...l .. o T e e T e 1
3 117008 Hydrostatic Pump, LeftSideDrive . ... .. ... ............ 1
4 117007 Hydrostatic Pump, RightSideDrive. . . . .. ... ... .. .... ... 1
5 510490 Housing, PumpDrive . ....... .. ..., 1
6 115129 Adaptor Disc, PumpDrive . . . ... ... i e e 1
7 117044 L [ (- 1
8 117108 Alternator {Internally Regulated) . . . . . ... ... ............ 1
or 117063 ARBIMELOT. . . . o it e e e e e e 1
or 117038 Regulator . . ... ... . i i e e e
9 179005 Battery, 12Volt ... .... ... .. .. i i e, 1
10 117052 Fuel Filter {Spin-On 7000-3450-0) . . . .. . ... ... ... .. .... 1
11 117061 FuelFilterHousing . . . .. . .. vt ieiie i i 1
12 117050 OQil Filter (7000-3209-0). . . . .. . .. . i e e e 1
13 117035 Hose,Radiator— Lower . . .......... .. i vnnnn.. 1
14 117104 Solenoid — FuelShutOff . . ................... ... ... 1
15 117062 CoolingFan,Pusher . . ........ ... ... . i, 1
16 117039 AirFilterHousing . . . . .. oo it e e e 1
17 1170563 Air Filter (Element 7000-1285-0) ..................... 1
18 117054 Muffler ... .. . e, 1
19 117109 Gasket, MUTflar . . . . . . .. ittt e e e e e e 2
20 514032 Tail Pipe . . o e e e e e 1
21 117033 Radiatorc/wFanShroud . . ............ .. ... ... . ... 1
22,23 117037 DrainCock Assembly . ... .. .. ... .. . ... 1
24 115840 RadiatorCap . . . ... oot i e 1
25 117036 Hose Clamps, Radiator — 1 1/2"' -2 1/4'* Adjustable ........ 4
26 117034 Hose, Radiator— Upper ... ....... .. ... ... 1
27 514049 Angle, RadiatorRetainer . . . ...... . ittt it i 1
28 123296 HoseClamp—Wire . . ... ... .. it i 4
29 514024 FormedHose — AirManifold . . .. ... .................. 1
30 514026 Tube, Air .. ... e e e e 1
31 117048 Straps, AirFilterMounting ................ . . ... 2
32 117040 Mounting Bracket, AirFilter . . .. ... ........ .. ... ... ... 1
33 514020 Bracket, AirFilter . . . .. ... ... ... .. e 1
34 117064 ImjectorPump Assembly .. ....... .. ... .. ... . . .. 1
35 115948 ThEMMOSIAt. . . . . .ttt i e e e e e e 1
36 153351 Hose, Injector Drain To Filterand Fuelline . . . . ............ 2
37 117065 FanBelt, Alternator . . ... .. ... ...ttt inennnnnnns 1
38 510486 Strap,BatteryHoldDown . . .. ... ... ... . ... 1
39 510443 Plate, Battery Carrier . ... ... ..ottt it iieerrannn 1
40 123184 Clamps, Hose — 1/2"' Adjustable . . . . .................. 2
41 124712 Coupler=NPTFToHose .......... 0., 1
42 124711 Valve, FuelShut-Off. . . .. ..., ... ... ... .. ... .. ... 1
43 124703 Eibow, Street — 1/4"" NPT .. ... ... ... ... .. . . ..., 1
44 122901 Bushing, Pipe — 3/4"" -1/4"" NPT . . . . .. .o i i it 1
45 510482 Bracket, PumpMount. . .. ... ... ... . . 1
- J




3-6 DIESEL ENGINE, KUBOTA V 1902-B
T

f Y

Item No. Part No. Description Qty.
46 117010 Mount, Enginelsolator . . ........... ... .............. 3
47 115854 Clevis Yokec/wPinand CotterPin . ... ................. 1
48 514010 Bracket, EngineMount — Left .. ... ..... ... ... ....... 1
49 514014 Bracket, EngineMount — Right . ... ................... 1
50 514043 Rod, Throttle . ... ... i i e e e s 1
51 115208 Knob, Throttle . .ia%ass . &, el e . L L. . o, 8 Saiinggs 1
52 510447 Handle, Throttle coviv. © o o v v i o v s ni s oo iz 1
53 102758 CotterPin — 3/327 0x3/4" LG, .. ... v vttt e i 1
54 105575 SPHNG THhrotte . & o« woe o vt «ioie v o o o@ el o B8 o o o o e e 1
55 510483 Lockbolt, EngineRetainar . .. ......... . 0. unun... 2
56 107307 Bolt, Hex. Head — MG -1.00x 20" LG. ................. 6
57 107358 Boilt, Hex. Head — MB8-1.25x 25" LG. ................. 10
58
59 107398 Bolt, Hex. Head — M12-1.26x 258" LG. ................ 8
60 1019562 Bolt, Hex. Head — 5/16" - 1BUNCx 1 1/2”LG. ........... 2
61 101959 Bolt, Hex. Head — 5/18"" - 1BUNCx 3/4" LG. ... . ... ...... 8
62 102001 Bolt, Hex. Head — 3/8"" - 1BUNCx 1" LG. ............... 2
63 101998 Bolt, Hex. Head — 3/8"' - 16 UNC x 1 1/4" LG. ............ 12
64 102017 Bolt, Hex. Head — 3/8""-1B6UNCXx2 1/4"LG. ............ 1
65 102022 Bolt, Hex. Head — 7/16" - T4 UNCx 1" LG. .............. 6
66 102050 Bolt, Hex. Head — 1/2"'-13UNCx11/4" LG, ............ 10
67 107017 Flatwasher — Bmm . .. . ... i i e e e e 2
68 107021 Flatwasher — 12mm .. . ... ittt e e e e e et e e e 8
69 102613 Flatwasher — 6/8" ' Did. .. ... .. it i i oo, 4

[ 70 102607 Flatwasher — 1/47 Dia. .. vt v v i it te et s it e mee e nnns 1
71 102609 Flatwasher — 3/B' Dia. . ... ..o v it ittt et e e e enns 2
72 102611 Flatwasher — 1/27 Dia. .. ... v it i e e e e e e e e 2
73 153382 FibreWasher. . . ... it e e e e e e e 1
74 107065 Lockwasher — BMIM 2,8, il il i aliing . 0 et s 6
75 107067 Lockwasher — BmMM i, cai o i d i i hie o o o o abmng gh bt 10
76
77 107071 Lockwasher — 12mMIM . 5. ciiiime. « st . Gsise 590« «aiary s i g
78 102594 Lockwasher — B/B" Dia. ... .o vimiiin i ensass 4
79 102608 Flatwasher — 5/16 ' Dia. .. .. .0 it ittt ittt e eenns 2
80 102589 Lockwasher — B/16 ' Dia. ... .. .o i it it i e nnnnn 8
81 102590 Lockwasher — 3/8” Dia. . ... ... ... 21
B2 102591 Lockwasher — 7/168" ' Dia. ... ..o v ittt ittt e e een s 6
83 102592 Lockwasher — 1/2" Dia. ... v it ittt e et e et e ee e 11
B4 107117 Hex. Nut — MB - 1,25 | . . i . e Saiaiie o oo s e oy 10
85 102540 Hex. Nut — 5/8  UNC .. ... . ittt et e s taanns 6
86 102520 Hex. Nut—5/168"-18UNC . ... ... ..o irnnnn.. 2
87 102525 Hex.Nut— 3/8-16UNC ..... ..ttt ieennnnn. 1

§ 88 102535 Hex. Nut— 1/2" -13UNC .. ...... ittt it e i 8
89 102521 Locknut — 5/16" - 1BUNC . . .. .. ittt it e et 2

|

A

2-90



SECTION 4
DRIVE TRAIN



4-1

HYDROSTATIC DRIVE CIRCUIT




FINAL DRIVE ASSEMBLY 4-2
4 ™)
Item No. Part No. Description Qty.
1 127120 TransmissionMotor . . . ., . ... ... . . . e 2
2 510077 Plate, MotorMount . . ... ... ... . .. .. i 2
3 156611 Gasket, TransmissionMotor . ......... ... ... 2
4 141Q34 Sprocket, Drive Moator . .. ... ... .. .. e, 2
5 102771 SnapRing — {1 Dia.External} ..............c.c....... 2
5] 141037 Jackshaft . .. . .. L e 2
7 135358 Seal, Brease . . .. ... e e e e e 2
8 102773 Snap Ring, — {1-3/8"' Dia, External = 36mm) . . ... ........ 2
g 510089 Key,Jackshaft ........ ... ... .. .. . ., 2
10 102772 Snap Ring — {2-13/16" Dia. Internal = 72mm) . .. ... ...... 8
11 115918 Ball Bearing, Self-Aligning . . .. ............... ... ..... 4
12 510088 Spacer, Jackshaft ... ...... ... . ... . . ..., 4
13 141033 SprocketCluster . . . ... .. ... .. i e 2
14 102617 Flatwasher — {7/B""Dia.} . ... . ... i i 6
15 102562 Slotted Nut, Hex. — {7/8"' Dia.- 14UNF) . ...... ... ... ... 6
16 1353563 DUSECaD ... ittt e e e 2
17 141047 WheelSprocket. . . .. ... ... . i e s 4
18 510085 Drive AxleAssembly . ....... ... i, 4
18 1356359 Seal, Grease . ... i i e e et e e e 8
20 510396 Spacer, AxXle . . ... . e e e 4
21 135361 Bearing,RollerCone . . . . . . .. ... .. i i 8
22 135360 Cup,BearingRace . ............ ., 8
23 510096 Housing, Casting . . . . . . ... ittt i 4
24 141044 Axle, Wheel .......... ... ... ey 4
25 135364 Stud, Wheel . ... .. ... . . . . . ittt it 32
26 155612 Gasket, AxleMHousing . . .. ... .. i e e 4
28 510105 Chain, Motor Drive — No. 50 Chain — 83 Pitches . . . ... ... .. 2
29 113360 Link, Chain Connector — No. 50 CotteredLink . . ... ........ 2
30 510382 Chain, Front Axle Drive — No. 80 Heavy — 57 Pitches. .. ... .. 2
31 1133569 Link, Chain Connector — No. 80 Heavy — CotteredLink ...... 4
32 510383 Chain, Rear Axle Drive — No. 80 Heavy — 59 Pitches ........ 2
34 102041 Bolt, Flat Head Machine — {1/2"'- 13 UNCx 1 1/2" LG.} ... ... 4
as 102103 Bolt, Hex.Head — 3/8""'x 2" — UNC ............ .. ... .. 6
36 102611 Flatwasher — 1/2'" .. ... ... it it it o 8
a7 102613 Flatwasher — B/B'" .. .. ... . . i i 16
as 102592 Lockwasher — 1/2°" . . . . . ... i i i i v e 12
39
40 107073 Lockwasher — B/8" . . . . . .. it e e 16
41 102529 JamNut,Hex. — 3/8"" —UNC .. ......... ... ..., 6
42 102535 Hex.Nut — 1/2" — 13UNC ... ........ .. ..., 12
44 102540 Hex.Nut —5/8" — UNC . ............ ... i, 16
45 135357 Wheel Nut - 9/16'" — 18UNF—-Cone ................. 32
46 102760 CotterPin — 3/16" Dia. x1 1/2"LG. . ... ...... ... ... 2
a7 102762 CotterPin — 3/168" B x2”"LG. ....vv it innnnnn. a
48 102618 Flatwasher — 1”@ Heavy . .. . ...t vii i in i iieinnn e 4
49 105389 Hex.Slotted Nut — 1" @ -14UNF . . . .................. a4
\_ y

2-90



4-3

TRANSMISSION MOTOR




e |

_TRANSMISSION MOTOR 4-3
4 TN
Item No.| Part No. Description Qty.
1 127120 Transmission MOTOr. . . oo vt st ittt it en s encnaennnnrsas 2
2 Boit, Hex Socket Head — (5/8” — 18 UNF x 1" Lg.)
— 18032510 . . e e e e 6
Plate Assembly, Back — 74624-305 . ... ..o vi v ii e i 1
3 NSS Plate, Back. . . ... v v it i ettt i et r st e 1
4 Bearing — 74600-153. . ... ... ... it i i e 2
5 Spacer, Race — 74600-103. . . .. .. ittt et et e e e ane 1
6 Bearing, Thrust — 74600-104. . ... ...t iniannnn.. 1
7 Seal, O-Ring — 16071507 . ... .t ittt i i e 1
8 Plate, Connector — 74604-59, . .. ... i v ittt i i i i e 1
9 Spider — 74600-607. . .. ... . i i et e, 1
10 Pivot, Spider — 74600-600. .. . ....... ..ot 2
11 Pitat, Spider and Connector Plate — 74600614, ............. 1
12 Spring, Piston — 17142-1. ., . ... i it 1
13 Ring, Retaining — 16009-118 . ........... .. i 1
14 Piston Kit — (Set Of8) —74604-903 .............. P 1
15 Biock Piston — 74614-50. . ... ... ittt te i 1
16 Key —74B00-608 ... ittt ittt tin et innennes 1
17 Piston Kit — (SetOf9) —74604-904 ..............ccvvutn 1
18 Spacer, Pivot — 74600605 .. ......cciii it innnnrenn 1
19 Shaft, Drive — 74624-201 ... .. .. ittt it ennees 1
20 Race Assembly, Piston — 74600-110......... ... ... viva.., 1
21 Bearing, Thrust - 74600-102. . . ... ... .t it i i 1
22 Race, Bearing— 74600-100. . . . ... oot ie it i iane 1
Housing Assembly, Motor — 74624-307. ... ... oo v v v v e 1
23 NSS Housing, MotOr & . cvnt it ittt ittt ittt st eieenaennnns 1
24 Ring, Retaining— 16077-26 ...........ciiriiiiiienann 1
25 Seal, Shaft — 18232-16 ... ..ot it i iiie et v v etnennrronss 1
. J

2-90



4-4

HYDROSTATIC PUMP R/H




HYDROSTATIC PUMP R/H 4-4
r TN
Item No.| Part No. Description Qty.
Cessna #081 - W70442 - DBB
117007 Hydrostatic Pump, RightSide Drive .. ... ..o oot 1
1 Ring, Retaining — 16077-32 . . . ...ttt it i i i a 1
2 Seal, Shaft — 16283-18 . . ... ittt e e 1
3 Washer, Seal — 16048-319. . .. ... ittt e et i e ns 1
* 4 Ring, Retaining— 168078-18 . ........ ... i iinnnn. 2
5 Race Thrust — 74308-T00. . .. ... ittt it ee e nunn 2
6 Bearing, Thrust — 74308-101. . . . .. ... ... it vnn. 1
7 Shaft Drive — 70442-203 . ... ittt ittt e eeieneeennnnn 1
Housing Assembly — 70402-324 . . ........ ..., 1
8 Bearing, Housing — 16238-118B16 ... ... ... i iv e ie i enns 1
9 NSS Housing, Frant- 70402303 . . ... .. ittt e i e nnns 1
10 Bearing, Needle — 70412-161 .. ... .. e, 2
1 Race, Inner — 70402-100 . ... oottt i 1
* 12 Seal, O-Ring—16015-27 . ... ... it ittt e i 2
13 Cover, Trunnion — 74012-607. . . .. ..t iri ittt ininennn 1
* 14 Ring, Retaining — 16077-26 . ...... .. 000t renens 2
15 Sleeve, Trunnion — 70402-600 . .......cvviie i nenn, 1
* 16 Seal, O-Ring = 18015217 .. ..t i it it ettt aeens 1
17 Cam Plate — (Right Hand) —70402-614.. . ... .............. 1
18 NSS Piston Kit—- (Set Of 9). . . ..o i i it e e ens 1
19 NSS Spider, Cam Plate ... .vii it ittt ittt et 1
20 NSS Pivot, SpIder ..t o e et 1
Rotating Kit Assembly — 70402615. .. .........c.iieven.. 1
21 NSS Block, PistOn . v v vttt it et ittt i et i e e 1
22 NSS =TT 0T o 1
23 NSS Pin, Loading ....ov i ittt sttt etmeseanennns 3
24 NSS Washer, SPriMg. . oot ittt ettt s en e nsoanes 2
25 NSS Spring, Loading . . . ..o oottt i i e et et e 1
26 NSS Ring, Retaining . . ... oiv it ittt it it ettt et iae e 1
27 Bearing, Shaft — 52200-23 ... ... it ie i e 1
* 28 Gasket, Housing — 70412-626. . .. ... i e ittt i ii e 1
Back Plate Assembly —70441-350 ... ........... ... ... ... 1
29 Pin, Roll —16026-B0B. . . ... i e eveeneer e naneras 2
30 NSS Back Plate .. .. oottt i i ittt e 1
31 Valve Assembly, Relief —32040-1A . ... ... i, 2
Plug Assembly = 70111-514 .. . . ... ittt it i et vaans 2
32 Spring, Internal Plug— 17045-14. . . .. .. vt it i e nenr s 1
* 33 O-Ring, Plug—16015-18-80 . .. ... oo it e i i ee e 1
34 NSS - T T 2
Check Valve Assembly — 70111-5056. . .....c.oivii i, 2
35 NSS Ball, Steel (5/16" Dia.). . . ii ittt c it e 1
* 36 Seal, O-Ring—16015-1-90 ........ it iiiiane, 1
* 37 Washer, Back-Up — 16101-301. . . . . .. .. .. siiiii v enns 1
38 NSS Body,Check Valve. . ... .ot et e e 1
39 NSS T Y T 1
* 40 0-Ring, Tandem Adaptor— 16015-57 . . . ........ . civevt.. 1
41 Tandem Adaptor—70441-309 .. .. ... ittt 1
42 Hex Head Cap Screw — (5/16" — 18 UNC x 3-1/4" Lg.)
— 18032834 .. ... e i e e e 2
43 Hex Head Cap Screw — (5/16" — 18 UNC x 3-3/4" Lg.}
— 16032640 . . ...t et e 2
Special Adaptor Repair Kit—70442-921. .................. 1
\ Seal Kit —70442-903 ... ... it i ittt i et i ineenns 1 J

All [tems Preceeded By An Asterisk (*) Are Part Of The Seal Kit

2-90



4-5

HYDROSTATIC PUMP L/H




HYDROSTATIC PUMP L/H _ 4-5
4 TN
1tem No. Part No. Description Qty.
Cessna 081 - W70442 - RCL
117008 Hydrostatic Pump, LeftSideDrive ....... . .o, 1
* 1 Ring, Retaining — 16077-32 . . . ... ittt it e e 1
x 2 Seal, Shaft —16283-18 . ... .. i i i e e 1
3 Washer, Seal — 16048-319. ... .. ... ittt iiiee 1
* 4 Ring, Retaining— 16078-18 .. . ... ... ... it 2
5 Race Thrust — 74308-100. . ... ... oo it it v i 2
6 Bearing, Thrust — 74308-101. ... ... ... i it 1
7 Shaft Drive = 70442-200 . ..........0iiiiinnnnnennnnnn 1
Housing Assembly — 70402-324 . . ... ... iy 1
8 Bearing, Housing — 16238-11816 . ... ... . vt v innnnnn 1
9 NSS Housing, Front .. ... ittt iiaeeinanes 1
10 Bearing, Needie — 70412-167 ... ... i i it ittt innanns 2
1 Race, Inner— 70402-100 . ........ . it 1
* 12 Seal, 0-Ring = 16015-27 . . ... .ottt i ii e ieaan 2
13 Cover, Trunnion — 74012-607. . ... ... i i 1
* 14 Ring, Retaining— 16077-26 ... ....... ... ... 2
15 Sleeve, Trunnion — 70402-600 .. ........ ..o ieenn. 1
* 16 Seal, O-Ring — 16015-217 . .. v it v vt e it e e n i ennnes s 1
17 Cam Plate — (Left Hand) — 70402613 ... ........covuenu.. 1
18 NSS Piston Kit = {Set Of 9. oottt i e e it e eaanas 1
19 NSS Spider, CamPlate . .........c. ittt iiniieaannans 1
20 NSS Pivot, Spider ... .. i e i e e e 1
Rotating Kit Assembly — 70402-615. . . .. ... ... ... ...... 1
21 NSS Block, Pistorn .. v vt iniit i et i et e it et e e 1
22 NSS Keeper, Pin o ovt ettt ten e e i aertnneanonnssnnns 1
23 NSS Pin, Loading ..o ivniiiiiiiies e isine i anienr e 3
24 NSS Washer, Spring. . ... oottt it i it i 2
25 NSS Spring, Loading . .. . . oot i e e 1
26 NSS Ring, Retaining . ... ... ittt it enieee e aann 1
27 Bearing, Shaft — 52200-23. . .. ... .. ittt it 1
* 28 Gasket, Housing—70412-626............ 0 vt 1
Back Plate Assembly —70441-350 ....................... 1
29 Pin, Roll — 16026-B08. . .. ... v it vie i iairirannaennann 2
30 NSS Back Plate . ....c.ii ittt ittt 1
31 Valve Assembly, Relief —32040-1A .. ... ... i 2
Plug Assembly = 70111514 ... ..., ... i, 2
32 Spring, Internal Plug—17045-14. .. .. ... .. oot 1
* 33 O-Ring, Plug—16015-18-90 . .. .. .. ... et it et i i e i
34 NSS Cap .. 0. .. ..o o AN L., 1
Check Valve Assembly — 70111-805. . .......oo i i cn 2
35 NSS Ball, Steel — (6/168” Dia.). ..ot vie i i ettt it i 1
* 36 Seal, O-Ring—16015-1-90 ... ..., ..ottt 1
* 37 Washer, Back-Up— 16101-301. . ... ..ot i ittt 1
38 NSS Body, Check Valve . ......ciiviinii i iiniaianneaens 1
39 NSS T T = ¥ 1
40 Key, Gerotor — 16222-20 ... ..ottt inenanoiiniononnnas 1
Gerotor Kit, Matched Set —28301-900...............cvvtn 1
11 NSS Gerotor, Inner Gear . ... ..ottt ittt ittt s 1
42 NSS Gerotor, Quter Ring - . ... v ie i e e i naa i anaaaaennn 1
* 43 O-Ring, Tandem Adaptor — 1601557 . . . ......civve vt 1
Tandem Adaptor Assembly —70441-309 ............ccvnn. 1
44 NSS Adaptor, Charge PUmp. . . .. .ottt ittt i i s e eanans 1
45 Poppet, Spring — 70111-5807 . ... .ottt eiiininaas 1
46 Spring, Pressure ~ 17000 — 4B B......cvvviinninnnannns 1
47 Retainer, Spring—70400-505 . .. ... ... .. ..., 1
48 Bearing, Adaptor — 16239-1148 ... ... ... ... i, 1
49 Hex Head Cap Screw — {5/16" — 18 UNC x 3-1/4" Lg.)
—16032-634 . ... ittt e et ct e 2
50 Hex Head Cap Screw — (5/16” — 18 UNC x 3-3/4" Lg.)
— 16032840 . . .ot et 2
Special Adaptor Repair Kit—70442-921. .. ... ... coeviannns 1
\ 117054 | Seal Kit — 70842-903 . . . .o\t uu vt eneannsnsesnssnss 1

All ttems Preceeded By An Asterisk (*} Are Part Of The Seal Kit

2-90



WHEELS AND TIRES

4-6




WHEELS AND TIRES 4-6
a2 TN
{tem No. Part No. Daesctiption Qty.
1 135032 Rim, Wheel — (BBolt-6""Filat) . ...................... 4
3 135066 Tire, Loader Service — (7.00x 18" NHS —6Ply) . . ... ...... 4
4 135033 Rim, Wheel — (8 Bolt- 6’ Pilot} — Optional . ... ........... 4
5 1351563 Valve StemAssembly . . . .. ... ... ... .. . . e 4
6 135067 Tire, Sure Grip Lug — (10 x 16.5-6 Ply} — Optional ......... 4
7 135035 Rim, Wheel — (8 Bolt- 6'' Pilot- 9.75 x 16.5) — Optional .. ... 4
8 135068 Tire, Sure GriplLug — {12x16.5-6Ply} — Optional . ......., 4
— J

2-80






SECTION b5
HYDRAULICS



HYDRAULIC CIRCUIT: LINES AND CYLINDER

5-1




HYDRAULIC CIRCUIT: LINES AND CYLINDERS

A
=

4 N
Item No. Part No. Description Qty.
1 128121 Control Valve . . . . .. ... i e e e 1
2 122838 Adaptor, Work Ports . . ... . ... .. . i 6
3
4 128101 Tube, Lift, Aand B, Vertical . ......................... 2
5 124401 Union e . .. . e e e e e e e 4
6 128102 Tube, Lift, AandBHorizontal ......................... 2
7 128103 Tube, Tt A . . . . e e e i
8 128104 Tube, TIB . .. . e e e e 1
9 128105 Tube, Auxiliary, AandB . . . .. .. .. .. ... . . . 2
13 122829 Adaptor, TubetoCoupler . .. ... ... ... .. ... . .. ... 2
14 127086 Cap, Rubber — {c/w ChainandRing) . . .................. 1
15 127085 Plug, Rubber — {c/w ChainandRing) ................... 1
16 127011 Male Coupler, Auxiliary A .. ... .. ... ... .. 1
17 127010 Female Coupler, AuxiliaryB . . . ... ..... .. ... 1
18 510129 Clamp,Flat— TubeMount . .. ... ... 0ttt 8
19 510130 Clamp, Formed — TubeMount. . . .. . ... ... ........... 9
20 102589 Lockwasher — B/16" . . ... .. it it et ean s 10
21 102520 HexNut—5/16" —UNC .. ......... ... uvrnen.. 10
24 124581 Hose Assembly Lift A and B — Left & Right, TiltRight ........ 5
26 128051 Hose Assembly — TiltA .. ... ... ... .. .. . i, 4
30 1281086 Tube, Auxiliary Aand B —LiftArm . . ................... 2
31 510191 Clamp, Formed, CouplerMount . . . .. .................. 1
32 128107 Tube, TiltAand B, LiftArm . .. ...... .. ... ..., 2
33 128108 Tube, Tit Aand B, LiftArmFront . .. ................... 2
34 124583 Hose, TiltAandB . ... ..., ... ...t 2
36 124582 Hose, TiltB,FrontLleft . ... .. ....... ... ... ... ... ... 1
38 126374 Lift Cylinder, Left — R2 — 26RS — 29.13L............... 1
38 126375 Lift Cylinder, Right — R2 — 26RS — 23.13R.............. 1
40 126376 Tilt Cylinder, Left - (Self Leveling) — R2 — 25RS — 14.75L . ... 1
41 126377 Tilt Cylinder, Right - (Self Levelingl — R2 — 25RS — 14.75R 1
a2 126360 Tilt Cylinder, Left - (Non-Self Leveling) — R2 — 25RS — 18.7L 1
43 126361 Tilt Cylinder, Right - {(Non-Self Leveling) — R2 — 25RS — 18.7 R 1
\. J

2-30



5-2

HYDRAULIC CIRCUIT; GEAR PUMP, COOLER AND HOSE ASSEMBLIES




HYDRAULIC CIRCUIT: GEAR PUMP, COOLER AND HOSE ASSEMBLIES 5-2

é N
item No. Part No. Description Qty.
1 510377 RearDoor . . . it it i e e e e i e e 1
2 128253 ContrelValve . ... ... .. . . i it it e 1
3 127106 HydraulicPump . . . . ... e i ittt e e i 1
4 127102 Cooler, HydraulicQil . ......... ... ... 0. i, 1
5 127127 Filter Kit Assembly — Return . . . . . .. .. .. ... 1
6 127124 Replacement Element — Return. . . . . . ... oo i 1
9 128060 Hose, CoolerBypass .. ... ittt it nnenny 1
11 128061 Hose, Filter “Out’ toCooler ’In" . . . . . . v v it e e e s 1
12 122820 Hose, Cooler”Out”"toTank .......... .. nenn 1
13 1280589 Hose,ReturntoTank ... ... ..... .. ..t nnn. 1
14 122822 Hose, PumptoValve “In" . . ... .. i it et e e 1
15 122819 Hose, Suction . ... ... ittt e e it e e 1
16 122821 Hose, Valve *'Qut’’ to Filter “In"" .. ... ..o i i, 1
17 122839 Adaptor, SuctionFiltertoHose .......... . i i, 1
18 117029 Filter, Suction . .. . ... . it e e i i 1
19 122930 Adaptor, FilterToTankPort. . . ............ ... ou... 1
20 122891 TeelRipep. -4 .. ..... 8 . B 1 . ...%0. . . ........ 3
21 124454 Bl BOW ..t e e e e e e e 1
22 122888 EIBOW .. i e e e e e e 1
23 122890 Elbow,5treet . ... .00 i it i i e e 3
29 122840 Adaptor, Pumplinlet . ... ....... .. ... .. .. . . .. 3
28 122841 Adaptor, PumpQutlet .. ........ ... . . s 1
30 122842 Adaptor . ... i e e e e 1
33 122247 Adaptor, Qil Fiter “In"" Port. . . ... ... .. ... .. .. . .., 2
35 122898 Bushing .. " %l ~ . sIF0L o e 1
36 122843 AdapterCoolerPorts . . . . .. ...ttt i i i e 2
37 1271156 Check Valve QiiBypass — 65P.S.l. ............. ... .... 1
38 122886 Swivel Adaptor ... . .. i i e e e e 1
40 NSS O-Ring . ... . e e 1
47 102001 Bolt,Hex.Head — 3/8" ' x1""UNC . ... . ... ... ... ... .. 2
48 NSS Bolt, Hex,Head —3/8"" x 1 3/B"UNC . . ... .. v v 2
49 101955 Bolt, Hex. Head — 5/16"'x 2 1/2"UNC ... ............... 2
50 102520 Hex. Nut—5/16"UNC . . ... ... ... . .. i 2
51 102530 Hex. Nut—=7/16" UNC . . . ... ... i e iean 4
52 102591 Lockwasher — 7/1B8" @ . . . ... it e e 4
53 NSS Flatwasher, Special . ... ... ... ... ... . . .. 2
56 102590 Lockwasher — 3/8' . .. .. .. .. e e 2
57 102589 Lockwasher — B/16'" .. .. .. ...ttt i 2
. J

2-90



5-3

HYDRAULIC GEAR PUMP




HYDRAULIC GEAR PUMP 5-3
4 )y
{tem No.| Part No, Description Qty.
1 117009 Hydraulic Gear PUmMIP. . . . oo ot i it it e ittt e s nsaaa e 1
2 Bolt, Ferry Cap, 12 Point — (5/16" — 18 UNC x 2-1/2" Lg.
—Grade8) —16119-630. ...... .. it 4
3 Bolt, Ferry Cap 12 Point — {6/16" — 18 UNC x 2" Lag.
—Grade8) —16119-5626. ... 4
4 Cover, Rear — 24300-84 . ... ... . ittt 1
5 NSS Bushing, Cover. . ... .ottt i i it it et e i e 2
* 6 Seal O-Ring— 16007513 .. ... ... . it e 1
7 Pin,Dowel — 16028-516 .. .....cciiit it iinnnnnn. 2
8 Body, Centre — 24307-250 . ...... ... i i, 1
9 Gear and Shaft, Drive = 24307-344 . . ... .. ... ..., 1
10 Gear, Idler — 24307-302 .. ... ittt e i i e i 1
* 11 Ball, Steel — 16006-7 . . . . i ittt it it i e et e i 2
* 12 Spring, Ball Pressure — 15147-112. . . ... ... it iin e, 2
* 13 Diaphragm — 24300656 . ... ........ it nnn. 1
* 14 Gasket, Back Up —24300-660. . . ... ..o viiiiiiiii e 1
* 15 Protector, Gasket — 24300-637 .......... ... i L., 1
* 16 Seal, Diaphragm — 24300-635 . ..... ... i eii i, 1
17 Cover, Front Mounting— 2430044, . ....... ..o iirnn.. 1
18 NSS Bushing, Caver — {Long) . ...t inr i iiesinanncrarnns 1
19 NSS Bushing, Cover — (Short) . .. ... . i e 1
* 20 Seal,Shaft— 18511-85 . ... ... i i e i e et inann 1
Kit— 24300902 ... it iitiietietaaeiasrnsanrosnnans 1
All items Preceeded By An Asterisk (*) Are Part Of
Kit No. S 89448
e J

2-90



5-4

HYDRAULIC SYSTEM FILTERS




HYDRAULIC SYSTEM FILTERS 5-4
( )
ltem No.| Part No. Description Qty.
1 127127 Fiter Kit Assembly — Return . . . . .. .. o et i e 1
2 NSS Head Assembiy . . . . ... . i i i i e 1
3 NSS Valve, Relief . ... ... i i i i i it et e i 1
4 NSS Spring, Relief — 25P.S.L. ... ... ... .. e 1
5 NSS Seal, O-Ring .. ... .. .. e e 1
127124 ReplacementElement . ... ... ..ttt e 1
127126 Filter KitAssembly . ... ...t i, 1
6 127128 ReplacementElement . . . ... ... .. .. ..., 1
117029 Strainer — Suction — {LHA - TMS —-25—-100) ........... 1
*Note: Some Machines Are Equipped With A
Cannister Type Return Filter Kit.
\. J

2-90






LIFT HYDRAULIC CYLINDERS

a )
Item No.| Part No. Description Oty.
126375 Lift Cylinder, Right —{R2 —25RS—-29.13R} ............. 1
126374 Lift Cylinder, Left —{(R2—-25 RS —-20.13L) .............. 1
1 128202 Barrel, Cylinder — Right Side — (R-1451} . .......... ... ... 1
2 128203 Barrel, Cylinder — Left Side — {(R-14582) .. ....... ... v, .. 1
Shaft Assembly . ... v i e e i e e 2
3 128211 Shaft = (R-1841) . . . it e et e e 1
4 126425 Retaining Nut —{(R-3004) . ......... i, 1
5 128215 Gland — (R-20717) .t ittt it i ettt e 1
* 6 126815 Seal, Gland — (No. 330 BUNANDUROQ20} . ........cvvtt., 1
* 7 126569 Seal, Shaft — (1-1/2" x 1-7/B" x56/16" ). . . ..o oo i 1
* 8 126436 Seal, Wiper — (1-1/2"" x 1-7/8" x 3/16" —Cased) ............ 1
9 128228 Spacer — {2-1/4"" x 3/8" W, 3.3 Lg. COSM} (R-6209) ......... 1
10 128220 Piston — (2-9/16" Dia. x 1-3/4”" Lg. DUROBAR) (R-3622)..... 1
* 11 128227 Seal, Piston — (D — 2-1/8" x 2-1/2"" x 5/16"" U-Cups) ......... 2
* 12 126356 Seal, Piston — {S — No. 018 BUNANDURQ70) ............ 1
13 126426 Rod Nut— (7/8" — 14 UNF Locknut). . ... .o i v e v vennnnn 1
14 122787 Grease Zerk — (1/4”" — 28 UNF) . .. ..t i e 2
128234 Seal Kit—(R2—25RS—28.13) .......i ittt it
All Items Preceeded By An Asterisk {*) Are Part Of The Seal Kit
\ y

2-90






TILT HYDRAULIC CYLINDERS - SELF LEVELING

f N
item No.|  Part No. Description Qty.
126376 Tilt Cylinder, Left —{R2—25RS—14.75L) .............. 1
126377 Tilt Cylinder, Right = {(R2—-256RS—-14.75R) . ............ 1
i 128201 Barrel, Cylinder — Left Side (R-1480) ... ..........ccovo... 1
2 128200 Barrel, Cylinder — Right Side (R-1449) . .. ................. 1
Shatt Assembly .. ... .. i e e 2
3 128210 Shaft — (R-1840) . . ..ot i e e i e 1
4 126425 Retaining Nut —{R-3004) . . .. ... it 1
5 126619 Gland — (R-2012) ... i i it e e e 1
6 126815 Seal, Gland — {(No. 330 BUNANDUROS90}................ 1
7 126358 Seal, Shaft — {1-1/4" x 1-5/8" X B/16" ), . v vttt e e re o 1
8 1263567 Seal, Wiper — (1-1/4"" x 1-6/8" x 3/16'" Snap In). .. .. ........ 1
9 128220 Piston — {R-3B22) . ...ttt i e 1
* 10 128227 Seal, Piston — (D — 2-1/2" x 2-1/8" x 5/16" U-Cups}......... 2
=1 126356 Seal, Piston — [S— No. 018 BUNANDURO 70} ............ 1
12 126426 Rod Nut — (7/8" — 14 UNF Locknut) .............c...... 1
13 122787 Grease Zerk — (1/4" — 2BUNF} ... ..o v i 2
1282356 Seal Kit— RZ2—25 RS —14.75. . ...t i it it et i i iinnns
All 1tems Preceeded By An Asterisk {*) Are Part Of The
Seal Kit
N _J

2-90






TILT HYDRAULIC CYLINDERS - NON SELF LEVELING 5-7
S S m
Item No.| Part No. Description Qty.

126360 Tilt Cylinder, Left — (R2—25RS—18.7 L)............... 1

126361 Tilt Cylinder, Right —-{(R2—25RS—-18.7 R) ............. 1

1 128204 Barrel, Cylinder — Left Side — (R 10267} ........... . uu. 1

2 128205 Barrel, Cylinder — Right Side— (R 10268} .. ............... 1

Shaft Assembly . ...t i i e e e e 2

3 128212 Shaft — (R 18125) . . ... i i et enns 1

4 128216 Gland — (R 2270) ... ivi ittt et it et i s aaen e 1

* b 128225 Backup Washer — (No. 228). .. ... ... .. .. 1

* 6 128230 Seal, Gland — (No. 228 BUNANDURO90}................ 1

* 7 126358 Seal, Shaft — (1-1/4" x 1-5/8"" x B/16™). . oot o i i et iien 1

* B 128226 Seal, Wiper — {1-1/4" x 1-5/8" x 3/16" ' Cased) .. ............ 1

9 126320 Piston — (R-3545) .. ... .. i i i e, 1

* 10 128227 Seal, Piston — (D — 2-1/2" x 2-1/8" x 5/16" —UCup)........ 2

* 1 126356 Seal, Piston — (S — No. 018 BUNANDUROQ 70) ............ 1

12 126426 Rod Nut — (7/8"" — 14 UNF Locknut). ... ........coenan., 1

13 122787 Grease Zerk — (1/4" — 2BUNF)} .. ... iiii i iaeanns 2
128233 Seal Kit—R2—25RS—18.7. ... . it iiii e

All tems Preceeded By An Asterisk (*) Are Part Of The
Seal Kit

2-90



5-8 HYDRAULIC CONTROL VALVE

I
v 3
5 ]
p A}
Ue-1>.
mAOKoY~

(1ay
i1 1 - 1 -
15 \ ' 7
2l
9
13

5 |a )

i
3;

secTion A-A



HYDRAULIC CONTROL VALVE

5-9

4 ™
Itam No. Part No. Description Qty.
1 127121 Valve 3 Spool, Dukas 1832 AH . . ... ittt iiiee e 1
2 10589 Gasket - End Cap. . ..o oot it it i i 3
3 30034-8308 L Lo P 1
4 30027-049 Washer ... e e e e 1
5 10815-114 | 0" RiNG. ..ottt ittt et e e e e 6
6 30028-8208P Screw wilockwasher ... ... .. ... i e, 6
7 30025-6 Bl el . . e e 4
8 1335-8 SpriNg, RelUIN oot i i e e e e 2
9 1335-7 Plug, Detent ... ..o i et e e e i 4
10 1604-5 | Spool, Detent (LE GrEEN) . ... v v er et e e e e eeee e e eeanannns, 1
11 1335-5 Spool, Detent (Lt. Blue) ...t it ieieiaas 1
12 1335-4 L= o T 2
13 1335-3 Washer .. e e i e 2
14 1602-38 P00l L e e 1
15 1602-34 Lo oo 1
16 1335-13 7o | P 1
17 1632-1-3A Body, Mach. ... e e e 1
18 1325-84 Spring, Load Check . ...ttt it st ie tee s 3
19 1602-5A Load Check Plug ASS™Y ..ot it ettt arieneeens 3
20 1602-4 Poppet, Load Check. .. ... ittt it ieanens. 3
21 1260-25 SprINg, Detant. . . .o i e e e e 4
2z 1225-6 Washer ... i e e 1
23 1225-55 107 T T - T« [ 1
24 1225-4 Lo Lo 1
25 1225-18 BPriNg, RelUMN ittt et e e e e e 1
26 1225-16 Name Plate . ... ittt 1
27 1225-155 CapDetent End ... ottt e s 2
28 16782 Valve Ass'y, Relief .. ...ttt itieees e e esennnvnnnnns 1
29 10628 Bing, WipBr . .o e e e 3
\ J

2-90






SECTION 6
ELECTRICAL



6-1

GAS ENGINE ELECTRICAL CIRCUIT




GAS ENGINE ELECTRICAL CIRCUIT

4 )
Item Nao. Part Na. Description Qty.

1 117001 EngINg .« o e e e e e 1

2 115942 F N 1= T o 1

3 117023 Regulator, Voltage . . . . ......... ... 0. 1

4 117026 0 1 1

5 117025 BallastResistor . ... ... ... 0ttt 1

6 1170056 £ - T (- 1

7 179005 Battery, 12 Volt (450 AmMP.) . .. .. .. i i e e 1

8 179136 Plug, Multi-Connector ., ... ..., ... .. it 1

9 179137 CableClamp . ... .. .. i i i it e s e s 1
10 5111186 Cable Wrap, Corrugated Plastic . ..... ... .ot eiiavennn 1
11 511101 Harness, Wiring, EngineFrame. . ... ... ................ 1
12 178007 CableTie ...... ... . i i e 3
1 1
2 S 1 1
15 117108 Fuse, 40 Amp. CircuitBreaker . . . ... ... ... ... ... ...... 1
16 179077 Cable, Battery Positivel+) . .. .. v it i ittt i i i rie e 1
17 179024 Cable, Battery Negative (=). . . . ... . ittt i it ieiann 1
18 179033 Sender, Engine QilPressure . . . . . ... ... ittt i e 1
19 179031 Sender, EngineWater TemMIP. v v v v i i ittt et ettt ee e 1
20 179039 Sender, Hydraulic Oil Temperature . . ... ...........c..... 1
21 511102 Wire, Fuseto "+'"Switch . .......... .o 1
23 511106 Wire, Regulator *'S" To Switch *'Ign.”’ . ... .............. 1
24 511108 Wire, Regulator *'S’’ To BallastResistor. .. .. ............. 1
25 511110 Wire, Solenoid 'S ToSwitch 8" . . . . ... ... .. ... 1
26 511112 Wire, Oil Pressure Sender . ... .... .. ..t nerrnns 1
27 511114 Wire, Water Temperature Sender .. ...... . oo 1
28 511172 Wire, Hydraulic Oil TemperatureSender .. ............... 1
29 511117 Wire, BallastResistorToCoil . .. ... .. ... ... v 1
30 511119 Wire, Solenoid *‘Ign.” ToCoil . .... ..., 1
31 511121 Wire, Alternator ‘‘Bat.”” ToStarter “Bat.”’ . .. ............. 1
32 511123 Wire, Alternator ‘‘Bat.”” To Regulator A" . . .. ............ 1
33 511125 Wire, Alternator *‘F'* To Regulator 'F*" . ... ......... ... 1
34 511127 Wire, Alternator To Regulator (Ground} . .. .. ............. 1
35 514082 Wire, Back-Up Alarm(Optionall ... ......... ... 1
36 179128 Back-Up Alarm(Optional) ............... ..., 2
a7 115946 Solenoid, Starter . . ..., .. . e e e e 1
38 179036 Sender,Fuellevel .. ...... ... . i, 1
39 117078 Sender, Low Hydraulic Qil Lever (Optional) . . ... ........... 1
40 514081 Wirg, FuelLevel . . ... . ... . it i i et e 1
41 514020 Wire, Low Hydraulic Oil Level (Optional}) .. ............... 1

\ J

2-90



INSTRUMENT PANEL - GAS ENGINE

6-2




INSTRUMENT PANEL - GAS ENGINE 6-2
4 )
item No. Part No. Description Qty
1 510485 InstrumentPanel . .......... ... . . . i 1
2 178026 Fuse Holder, PanelMount . . ..., ... .. 1
3 179027 Light Switch . ... ... ... it e e e e 1
5 179028 [gnition Switch . . ... .. ... . . .. e e, 1
7 179030 Gauge, Hydraulic Oii Temperature . ... ................. 1
8 179032 Gauge, Hour Meter .. ...ttt 1
9 179034 Gauge, VoltMeter . .. ... ... ittt 1
10 179037 Gauge, Engine QilPressure . . .............cciiiuunnn.. 1
11 179038 Gauge, EngineWater Temperature . .. ..., .. ..o ivernnn.. 1
12 179041 Light it . oo e e e e e e e e 6
13 151110 Plug Button, NYIom . o . v o vt e e e e e e e e 1
14 179035 Gauge, Fuel ... ..ot 1
15 511133 Wiring Harness, InstrumentPanel . . . ................... 1
16 511134 Wirg, SWitch "+ . . o e e e e e 1
17 511135 Wire, Switch ’Ign.”" —{Blue) ............. ... 0., 1
18 511137 Wire, Switch “Start’”’ — (Yellow) . . .................... 1
19 511139 Wire, Oil Pressure — (Brown} . . . .. ....... ... ... ... 1
20 511141 Wire, Engine Water Temperature — (Green) . . ... .......... 1
22 511145 Wire, Hydraulic Oil Temperature — (Black) . . .............. 1
23 511147 Wire, Light Switch ToRearlight . ..................... 1
24 511151 Wire, Light Switch To Front Lights — (Black) .............. 2
26 511155 Wire, Switch ’lgn.” ToFuse . . .. ... ... ... 1
27 511167 Wire, Fuse ToGauges "+ . . . ..ottt vt v inin et nane s 1
30 514145 Wire, Switch ““Acc.’’ To Back-Up Alarm {Optional} .......... 1
31 514146 Wire, Fuel Gauge . . . . ... .. .. i e i e 1
36 179135 Receptacle, Multi-Connector . .. .......... ... 1
37 179137 CableClamp . . . ... i i i e e e 1
38 511150 Cable Wrap, CorrugatedPlastic . ...................... 1
39 179045 CableClamp — (Ductile) . ... ....... it 2
40 179007 CableTie ... ittt e i i e e i e i e e 1
41 179047 Fuse, 5 Amp. — (Lights and Instruments) ................ 1
43 101923 Bolt, Hex Head — 1/4'"x3/4" —UNC .................. 4
44 102607 Flatwasher — 1/4" . . . . .. .. i i et teii i anne e 4
45 102588 Lockwasher — 1/4" . . . . ... . ... i e 4
46 102486 Capscrew, Slotted — No. 4 —UNC . ............ ... ..... 4
47 102605 Lockwasher — No. 4 . .. ... .. . . ... it 4
48 102586 HexNut—No. 4 —UNC....... .. ...t 4
49 179086 Seal Beam, Replacement — (12 Volt) ................... 3
\. J

2-90






DIESEL ENGINE ELECTRICAL CIRCUIT 6-3
— =
tem No.| Part No. Description Qty
1 117030 Engine . ..o .o e 1
2 117044 SAMEr . . . . e e e e e e e 1
3 117063 ARBINator. . . . e e e e e 1
4 117038 Voltage Regulator . .. ... . ... ... . .. i, 1
5 178005 Battery, 12Volt(SSD) .. ... ... ... ... . . . ... ... 1
6 178080 Plug, Multi-Connector ... ..... .. ... . . 1
7 179082 CableClamp . ... ... ... e e 1
8 514076 Cable Wrap, CorrugatedPlastic ....................... 1
g 514057 Wiring Harness, EngineFrame . .. ... ........... .. ..... 1
10 179007 CableTie . ... . e e e 3
12 117105 40 Amp. CircuitBreaker . ... .. 0 i e e 1
14 178072 Cable, Battery Positive{+) ... ... ... ... ... ... 1
15 178024 Cable, Battery Negative (=), . . ... ... ... ... s, 1
16 179031 Sender, Engine Water Temperature. . . ... ............... 1
17 179033 Sender,Engine Qil Pressure . . . ...... ...t enna.. 1
18 179038 Sender, Hydraulic Oil Temperature . . ................... 1
19 117107 GlowPlug. . . . .. e e e e 4
20 514060 Wire, 'No. 50’ Starterto *'No. 50" Switch. . . . .. ......... 1
21 514062 Wire, Water TemperatureSender . ... ...... ... vurnn. 1
22 514064 Wire, OilPressure Sender ... ............ 0. 1
23 514066 Wire, Glow Plugsto "No. 17" Switch . . . . ... ............ 1
24 514068 Wire, Hydraulic Oil Temperature Sender .. ... ............ 1
25 514058 Wire, Fuseto ““No. 30" Switch ........... ... . v 1
27 178076 Plug, VoltageRegulator . ... .......... ... 0o, 1
28 179076 Plug, Aernator . . . . . .. ittt it e e e e e 1
29 514071 Wire, Regulator W' to"'No. 30" Switch .. .............. 1
30 514072 Wire, Regulator "B/W*" to ""Acc.”" Switch ... ............. 1
31 514075 Wire, Regulator W'’ to Alternater /B’ . . . . ... ........... 1
32 514073 Wire, Regulator *“W/G'' to Alternator “F"' . ............... 1
33 514074 Wire, Regulator *“W/B’’ to Alternator 'N"" .. .............. 1
34 514121 Wire, Regulator *'B’’ to Alternatar 'A"" . ... ... ........... 1
36 514122 Wire, Regulator*’B''toGround .. ...........cinuiunnn. 1
36 514082 Wire, Back-Up Alarm (Optional} . . ....... ... ... 1
37 179128 Back-Up Alarm{Optionall ... ... ... ... i, 2
38 514081 Wire, Fuel Level Sender ToFuelGauge . ................. 1
39 514120 Wire, Low Hydraulic Qil Level Sender {Optional} ............ 1
40 179036 Sender, Fuellevel . .. ........... . .ttt enneann 1
41 117078 Sender, Low HydraulicOilLevel . ... ................... 1
42 117104 Elec. Fuel Shut-Off . . . ... ... i e e ie e 1
\ _J

2-90



6-4

DIESEL ENGINE ELECTRICAL CIRCUIT WITH ALTERNATOR (INTERNAL REGULATOR)




6-4
DIESEL ENGINE ELECTRICAL CIRCUIT WITH ALTERNATOR (INTERNAL REGULATOR}

4 ~
Item No. Part No. Description Qty.
1 117030 ] T 112 T 1
2 117044 =] - L 1=] O 1
3 117108 Alternator {lLC. Reg.) - . . ...« e 1
5 179005 Battery 12 Volt-{850) . . . . . . ... . . . 1
6 179136 Plug, Multi-Connector . ... .. ... ... i 1
7 179137 CableClamp . . .. ... e e 1
8 514076 Cable Wrap, Corrugated Plastic . . ... .................. i
] 514057 Wiring Harness, EngineFrame ... .......... ... ... . ..., 1
10 179007 CableTie ... .. i i e e e 3
12 117105 40 Amp. CircuitBreaker . . ... .. .. . i e 1
14 179077 Cable, Battery Positive (+) .. ...... ... ... ... ... ....... 1
15 179024 Cable, Battery Negative {=). . . ... . ... ... ... . ... 1
16 179031 Sender, Engine Water Temperature . . . ... .. ... v venns 1
17 179033 Sender, Engine Qil Pressure . . . .. . . ... i i e 1
18 179039 Sender, Hydraulic Oil Temperature . . ... ................ 1
19 117107 Glow PIug . . .. e e e 4
20 514060 Wire, “'No. 50" Starterto “"No. 50" Switch. . . .. .......... 1
21 514062 Wire, Water TemperatureSender . . . . .................. 1
22 514064 Wire, Oil Pressure Sender .. ............... iy 1
23 514066 Wire, Glow Plugsto “'No. 17" Switch . . . . ............... 1
24 514068 Wire, Hydraulic Oil TemperatureSender . . ............... 1
25 514058 Wire, Fuseto “No. 30" Switch ....................... 1
27 179075 Plug, VoltageRegulatar . ......... ... ... ... 1
28 179139 Plug, Alternator . . . ... ... it it e 1
30 514072 Wire, Alternator To "Acc.”' Switch., . . .................. 1
31 514061 Wire, Starter To Alternator . ....... ... it innnnn 1
32 514063 Wire, Battery ToFuelSolenoid . . .. .................... 1
34 514067 Wire, Fuel Solenoid To "Acc.”” On lgnition Switch . . ........ 1
asg 514082 Wire, Back-Up Alarm {Optionall ... ........... ... ... ... 1
37 179128 Back-Up Alarm{Optional) ........................... 2
as 514081 Wire, Fuel Level Sender ToFuelGauge .. ................ 1
39 514120 Wire, Low Hydraulic Oil Level Sender {Optional} . ........... 1
40 179036 Sender,Fuellevel . ........ ... .. ... ... 1
41 117078 Sender, LowHydraulic . . .......... .. i 1
42 117104 ElectricFuelShut-Off .. .. ... ... .. ... ... .. 1
\. J

2.0



INSTRUMENT PANEL - DIESEL ENGINE

6-5




INSTRUMENT PANEL - DIESEL ENGINE

6-5

r )
Item No. Part No. Description Qty.
1 510485 InstrumentPanel ... ....... ...t 1
2 1790286 Fuse Holder, PanelMount . . ... ... .. ...... ... .... 1
3 179027 Light Switch . . .. ... e 1
5 179078 IgnitionSwitch ... ... .. ... ... .. . . e 1
7 179030 Gauge, EngineWater Temperature . . ... ...........0.... 1
8 178032 Gauge,EngineQilPressure . ............. ..., 1
] 179034 Gauge, VoltMeter . ... ... . i i e 1
10 179037 Gauge, HourMeter . ... ... . i 1
11 179038 Gauge, Hydraulic Oil Temperature .. ... ... iinnnn. ., 1
12 179041 Light Kit . ... e e i e e e e 4
13 179078 Glowlamp . ... . e 1
14 179036 Gauge, Fuel ... ... ... . . e 2
15 514079 Wiring Harness, InstrumentPanel . . .. .................. 1
16 514083 Wire, “No. 30" Switch—{Red) . . . .. .................. 1
18 514087 Wire, “’No. 50" Switch — (Yellow}. . . .. ................ 1
19 514089 Wire, Water Temperature Gauge — (Green) . .............. 1
20 514091 Wire, Oil Pressure Gauge — (Brown) .. . ................. 1
21 514093 Wire, ""No. 17" Switch—(Brown) . . . .................. 1
22 514095 Wire, Hydraulic Temperature Gauge —{Red) . ............. 1
23 514097 Wire, "No. 30" Switch — {(White) . .................... 1
24 514099 Wire, ““Ace.”" Switch —{Black) ....................... 1
25 514101 Wire, Light Switch to RearLight — (Black} . ............... 1
26 514105 Wire, Light Switch to Front Left Light — (Black) ............ 1
27 514107 Wire, Light Switch to Front Right Light — (Black) ........... 1
30 514113 Wire, "Acc.’” SwitchtoFuse — (Black) . .. ............... 1
31 514115 Wire, Center Fuseto Gauges “+'* — (Black) .............. 1
32 514119 Wire, Glow Plug Lamp to "’No, 17, “’"No. 19" Switch — (Black) . 2
33 514145 Wire, Switch ""Acc.’’ to Back-Up Alarm (Optional} . . . ... ..... 1
34 514146 Wire, FuelGauge . . . . .. ... .. e 1
39 514103 Cable Wrap, CorrugatedPlastic ............. .00, 1
40 179135 Receptable, Multi-Connegtor . . .. . . .o v i et i et i i 1
41 179137 CableClamp ... ... . . it i e ie e 1
42 1798045 CableClamp . ... ... i i i e e e 4
43 178007 CableTie .. ... . ... it i i i 1
44 179047 Fuse, 5 Amp. — {Lights and Instruments} ................ 1
46 101923 Boit, Hex.Head — 1/4" x3/4”" —UNC . . ................ 4
47 102607 Flatwasher — 1/4' . . .. i i it i i et eenn 4
48 102588 Lockwasher — 1/4 . . . . . ... .. .. i it nenns 4
49 102486 Capscrew, Slotted —No.4 —UNC . ........... ... ...... 4
50 102605 Lockwasher — No. 4 ... ... i i i it e 4
51 102586 Hex. Nut — No 4. . oo e e e e e et i e e e a4
52 178086 SealBeam,Replacement. . . .. ... .. .. i iiinnn... 3
\ J

2-90






SECTION 7
DECALS






DECAL LOCATIONS 7-1
4 N
Item No. Part No. Description Qty.
1 174063 Decal, Long Black StripeR.H. . . .. ....... ... ... ....... 1
2 174064 Decal, LongBlack Stripe L.H. . . . ..... ... ... .. .. ...... 1
3 174106 Decal, Danger — OverheadHazard . ... ................. 2
4 179049 Decal, Operating Capacity — 580Kg. . . .. ............... 1
5 178050 Decal, Transmission/HydraulicFluid . ... ................ 1
6 179061 Decal, Warning — NoSmoking. . .. ........... .. ....... 1
7 179052 Decal, Gasoline (GasOnly) . .......... ... . ... . ... ... 1
8 179063 Decal,ParkBrake. . ... .. ... ... ... . .. .. 1
9 179054 Decal, Warning — OperationofMachine . ... ............. 1
10 179065 Decal, Warning—SeatBelt . ... .......... ... ... ..... 1
11 179056 Decal, Choke —{GasOnly) . ...... ... ...« ..., 1
12 179057 Decal, Throttle — {GasOnly) . ........ ... ... .. .. ..... 1
13 1790569 Decal, LIft Arm .. ..o e e e e e e e e 1
14 179060 Decal, Tilt& Auxiliary . . . . .. .. ... i i i 1
15 179061 Decal, Lock Levers . . .. .. .. .o ittt it e e it e et ee s 1
16 179062 Decal, RamHead {White) . ........... ... ... ....... .. 1
17 179067 Decal, RamHead (Small,Black) . ........... ... . .c..... 2
18 179064 Decal, Warning — NoRiders . ............. . ... .. .. .... 2
19 179065 Decal, 581B(GasOnly) ... ... ... .. .. . e, 1
20 179063 Decal, RamHead (Large, Black) .............. ... ... ... 2
21 179068 Decal, Starting Procedure — Diesel . .. .................. 1
22 179069 Decal, Ramrod — (3 1/2"High) . ... ...... ... ... ........ 3
23 179071 Decal, PadNonSlip . ... ... ittt it it i 3
24 179072 Decal, Throttle {Diesel Only) ... ........... ... .. ... ... 7
25 179073 Decal, Diesel (Diesel Only}. . . .. ... ... i, 1
26 179083 Decal, Starting Procedure {(GasOnly). . . .. ............... 1
28 179150 Decal, 5B4B . .. . . ... e e 2
30 178117 Decal, AuxiliaryHydraulics . ......................... 1
31 179118 Decal, Caution (OperatingBars) . .................. ... 1
32 179140 Decal, Ramrod — (2" High, White} . . .. ................. 1
. J

2-90






ey pue sovvemaeny Epasd
o pus Buging susueyeading )

waap Lpet mauco emaag siom )

X3 U0 |EARAN UD
opnepiy Aeppny

ou)Bug Bues wogeg
wieg Supmiadp tomo

NOILLOVD

ARG P ST mpasg T

By vwwems ‘TIRN Fabue IV WOCE VY P

ao¥WuY

T QOYWYY g7 susmssr

NN/

-
9 85 A
& ®

/

L -y
Nt T
o ] "
N oo o s i v Lt
O\ e
R AT A
(S LT LK€ TN
DHINHYAAY

SYIAZT ONINDOT
L -up
29¥DNE AN

{'sq19421] 6% DBS

ALIDYLVYD
ONILYHIJO G3LvY

4738 1v3S N3LSYY

ONINHYM

Lasvanay

IAvHE
DNIHEYd

IADYONI

N
H,
.
[m

SNOLLYJ0T IvI3ad

L-L






